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ITEM NO. PART NUMBER DESCRIPTION Qry.

] 1431D BASE, ALUMINUM DD (10X20) 1

2 2760 GROMMETBLACK FOR 3/16 METAL| &

3 V-PAXO50T AXLE, 19.50", THREADED, CD&UAD 1

4 4296 FOOT, SIDE 2

5 4297 FOOT PLATE 1

6 PPAX001 AXLE SPACER 2

7 PP3304H2 WHEEL ASSY WITH TIRE, 11 X 4 X 4 2

8 613 2-1/2" RUBBER FOOT 2

9 1463 AXLE SUPPORT 2

10 [4293 ROLL CAGE, RIGHT 1

N 4294 ROLL CAGE, LEFT 1

12 |4295 HANDLE, REAR ]

13 149 061 602 001-2 EYE BOLT 1

14 1913 CAP, 1" POLY RED 2

15 |s4298 MOUNTING PLATE, HOSE REEL 1

16 |8 ROPE HOOK )

17 [130061 600 000 NYLOCK NUT, USS, 3/8-16 3

18 (130042000000 NYLOCK NUT, USS 1/4-20 17

19 [130121 620000 3/4-16 JAMB NYLOCK 2

20  [104042002 250 CARRIAGE BOLT, 1/4-20 X 2 1/4" 4

21 104 042 001 000 1/4-20 X 1 CARRIAGE BOLT 8

22 [104042 001 500 CARRIAGE BOLT, 1/4-20 X 1 1/2" 4

23 [101 075000 100 SAE FLAT WASHER, 3/4 4

24 [111037 500 100 FLAT WASHER, USS, 3/8 4

25 [111 025000100 FLAT WASHER, USS, 1/4 8

26 105061 601 500 HHCS, USS, GRS, 3/8-16 X 1-1/2" 2

27 [105042 001 500 HHCS, 1/4-20 X 1 1/2" 1
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